UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South
Draper, UT 84020

Test Report Attachment

FCCID SWX-U7PROXS
ISED ID 6545A-U7PROXS
Equipment Under Test U7-Pro-XGS

Test Report Serial Number | TR9754_01

Date of Tests 10 and 13 January 2025
Report Issue Date 6 February 2025

Test Personnel

Testing performed by Trina Noor

Test Location

Testing was performed at the Unified Compliance Laboratory located at 427 West 12800 South, Draper,
UT 84020. Unified Compliance Laboratory is accredited by National VVoluntary Laboratory Accreditation
Program (NVLAP); NVLAP Code 600241-0 which is effective until 30 June 2025. This site has also been
registered with Innovations, Science and Economic Development (ISED) department as was accepted
under Appendix B, Phase 1 procedures of the APEC Tel MRA for Canadian recognition. ISED No.:
25346, effective until 30 June 2025. Unified Compliance Laboratory has been assigned Conformity
Assessment Number US0223 by ISED and MRA US5037.
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LABORATORY 427 West 12800 South, Draper, UT 84020

1 RF Conducted UNII-7
1.1 EHT Mode

1.1.1 Summary

Test Frequency | Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Emission Bandwidth 26 dB 6535.000 24.0 20.000000 | PASS
RF output power 6535.000 24.0 20.000000 | PASS
In-Band Emissions 6535.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6535.000 24.0 20.000000 | PASS
Frequency Stability 6535.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6695.000 24.0 20.000000 | PASS
In-Band Emissions 6695.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6695.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6875.000 24.0 20.000000 | PASS
In-Band Emissions 6875.000 24.0 20.000000 | PASS
Occupied Channel Bandwidth 99% 6875.000 24.0 20.000000 | PASS
Emission Bandwidth 26 dB 6525.000 24.0 40.000000 | PASS
In-Band Emissions 6525.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6525.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6685.000 24.0 40.000000 | PASS
In-Band Emissions 6685.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6685.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6885.000 24.0 40.000000 | PASS
In-Band Emissions 6885.000 24.0 40.000000 | PASS
Occupied Channel Bandwidth 99% 6885.000 24.0 40.000000 | PASS
Emission Bandwidth 26 dB 6545.000 24.0 80.000000 | PASS
In-Band Emissions 6545.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6545.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6705.000 24.0 80.000000 | PASS
In-Band Emissions 6705.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6705.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6865.000 24.0 80.000000 | PASS
In-Band Emissions 6865.000 24.0 80.000000 | PASS
Occupied Channel Bandwidth 99% 6865.000 24.0 80.000000 | PASS
Emission Bandwidth 26 dB 6505.000 24.0 160.000000 | PASS
In-Band Emissions 6505.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6505.000 24.0 160.000000 | PASS
Tx Spurious Emission 6505.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6505.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6505.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6665.000 24.0 160.000000 | PASS
In-Band Emissions 6665.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6665.000 24.0 160.000000 | PASS
Tx Spurious Emission 6665.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6665.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6665.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6825.000 24.0 160.000000 | PASS
In-Band Emissions 6825.000 24.0 160.000000 | PASS
Occupied Channel Bandwidth 99% 6825.000 24.0 160.000000 | PASS
Tx Spurious Emission 6825.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Average) 6825.000 24.0 160.000000 | PASS
Emissions in restricted frequency bands (Peak) 6825.000 24.0 160.000000 | PASS
Emission Bandwidth 26 dB 6585.000 24.0 320.000000 | PASS
In-Band Emissions 6585.000 24.0 320.000000 | PASS
Occupied Channel Bandwidth 99% 6585.000 24.0 320.000000 | PASS
Tx Spurious Emission 6585.000 24.0 320.000000 | PASS
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Emissions in restricted frequency bands (Average) 6585.000 24.0 320.000000 | PASS
Emissions in restricted frequency bands (Peak) 6585.000 24.0 320.000000 | PASS
Emission Bandwidth 26 dB (6535 MHz; 24.000 dBm; 20 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6535.000000 22.500000 320.000000 6523.750000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6535.000000 6546.250000 -3.0 | PASS
26 dB Bandwidth
o_-
10T
g 20T
s}
= 4
k=
o
>
3
250 M
6.505 6.51 6.515 6.52 6525 653 6535 654 6545 6.55 6.555 6.56 6.565
Frequency in GHz
Bandwidth
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el d 4 3 - REW 00 ke sS04 -
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T 6,005 GHz - 000 pis - 6.0 Miz/ - - Span 00.0 Milz
: ' 0 "
06:32:93 ™ 81/13/0825
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.50500 GHz 6.50500 GHz
Stop Frequency 6.56500 GHz 6.56500 GHz
Span 60.000 MHz 60.000 MHz
RBW 200.000 kHz ~200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 600 ~ 600
Sweeptime 1.010 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

RF output power (6535 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Gated EIRP | Limit Max | Gated RMS | DutyCycle | Result
(MHz) (dBm) (dBm) (dBm) (%)
6535.000000 115 24.0 11.5 99.718 | PASS

OSP PowerMeter settings

Setting Instrument Target
Value Value
Measurement Time 1.000 s 1.000 s
Points 1000000 1000000
Time resolution 1.000 us 1.000 us
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In-Band Emissions (6535 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6535.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6526.550000 -5.1
Measurements
Frequency Level | Margin | Limit Result
(MHz2) (dBm) | (dB) | (dBm)
6526.650000 -5.2 0.1 -5.1 | PASS
6526.150000 -5.2 0.1 -5.1 | PASS
6527.050000 -5.3 0.2 -5.1 | PASS
6529.250000 -5.3 0.2 -5.1 | PASS
6530.650000 -5.3 0.2 -5.1 | PASS
6542.850000 -5.3 0.2 -5.1 | PASS
6529.350000 -5.4 0.2 -5.1 | PASS
6526.450000 -5.4 0.3 -5.1 | PASS
6530.350000 -5.4 0.3 -5.1 | PASS
6526.050000 -5.4 0.3 -5.1 | PASS
6528.350000 -5.4 0.3 -5.1 | PASS
6536.350000 -5.4 0.3 -5.1 | PASS
6527.650000 -5.5 0.4 -5.1 | PASS
6541.450000 -5.5 0.4 -5.1 | PASS
6526.250000 -5.5 0.4 -5.1 | PASS
In Band

Level in dBm

6.4856.49 6.5 6.51 6.52 6.53 6.54 6.55 6.56 6.57 6.586.585
Frequency in GHz
Level Limit X Fail
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Measurement 1

Setting Instrument Value Target Value
Start Frequency 6.48500 GHz 6.48500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 100.000 MHz 100.000 MHz
RBW 200.000 kHz ~ 200.000 kHz
VBW 500.000 kHz ~ 600.000 kHz
SweepPoints 1000 ~ 1000
Sweeptime 1.050 ms AUTO
Reference Level 10.000 dBm 0.000 dBm
Attenuation 20.000 dB 20.000 dB
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Occupied Channel Bandwidth 99% (6535 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6535.000000 19.250000 320.000000 6525.375000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6535.000000 6544.625000 7125.000000 | PASS
99 % Bandwidth
S
[oa
©
£
©
>
Q
-
192890 M+
6.515 6.52 6.525 6.53 6.535 6.54 6.545 6.55 6.555
Frequency in GHz
Bandwidth
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Measurement
Setting Instrument Target Value
Value
Start Freguency 6.51500 GHz 6.51500 GHz
Stop Frequency 6.55500 GHz 6.55500 GHz
Span 40.000 MHz 40.000 MHz
RBW 500.000 kHz >=500.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 200 200
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off

Frequency Stability (6535 MHz; 24.000 dBm; 20 MHz)

Frequency 6,5350000 GH2

520400 MITZ

Result
DUT Frequency Frequency Difference Frequency Limit Min Limit Max Result
(MHz) (MHz) (ppm) Difference (MHz) (MHz)
(kHz)
6535.000000 6535.027084 4.144 27.083500 --- | PASS
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Frequency stability Pre

S
0s)
©
£
3
>
]
-
6.52 6.525 6.53 6.535 6.54 6.545 6.55
Frequency in GHz
Center frequency Max Hold
Frequency stability
O__
S
0s)
©
£
3
>
]
-
6.524 6.526 6.528 6.53 6.532 6.534 6.536 6.538 6.54 6.542 6.544 6.546
Frequency in GHz
L 2 Edge points Max Hold Center frequency
Measurement
Setting Instrument Target Value
Value
Start Freguency 6.52401 GHz 6.52401 GHz
Stop Frequency 6.54601 GHz 6.54601 GHz
Span 22.000 MHz 22.000 MHz
RBW 20.000 kHz <= 22.000 kHz
VBW 100.000 kHz >= 60.000 kHz
SweepPoints 10001 ~ 10001
Sweeptime 419.000 us AUTO
Reference Level 0.000 dBm 0.000 dBm
Attenuation 10.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 50 50
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
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Emission Bandwidth 26 dB (6695 MHz; 24.000 dBm; 20 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6695.000000 23.200000 320.000000 6683.650000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6695.000000 6706.850000 -2.8 | PASS

26 dB Bandwidth

O__
-10T
£ 20T
[oa 1
©
£
©
>
Q
-
220 M+
6.665 6.67 6.675 668 6.685 6.69 6695 6.7 6.705 6.71 6.715 6.72 6.725
Frequency in GHz
Bandwidth
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In-Band Emissions (6695 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Result
(MHz)
6695.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6700.850000 -4.5
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6703.850000 -4.5 0.0 -4.5 | PASS
6704.150000 -4.6 0.0 -4.5 | PASS
6703.950000 -4.8 0.2 -4.5 | PASS
6703.350000 -4.8 0.3 -4.5 | PASS
6700.950000 -4.8 0.3 -4.5 | PASS
6700.750000 -4.8 0.3 -4.5 | PASS
6704.250000 -4.8 0.3 -4.5 | PASS
6704.050000 -4.9 0.3 -4.5 | PASS
6702.050000 -4.9 0.3 -4.5 | PASS
6699.950000 -4.9 0.4 -4.5 | PASS
6704.350000 -4.9 0.4 -4.5 | PASS
6697.550000 -5.0 0.4 -4.5 | PASS
6699.850000 -5.0 0.4 -4.5 | PASS
6687.650000 -5.0 0.4 -4.5 | PASS
6696.250000 -5.0 0.4 -4.5 | PASS

TR9754_U7-Pro-XGS_FCC_15.407_UNII-7_Annex

PROPRIETARY

Page 10 of 77



427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

In Band

Level in dBm

6.746.745

6.73

6.6456.65 6.66 6.68 6.69 6.7 6.71 6.72

6.67
Frequency in GHz
Level Limit X Fail

Occupied Channel Bandwidth 99% (6695 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6695.000000 19.500000 320.000000 6685.125000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6695.000000 6704.625000 7125.000000 | PASS
99 % Bandwidth

g /\/MNVWW

Level in dBm

1950 M+

6.695 6.7 6.705 6.71 6.715

Frequency in GHz

6.675 6.68 6.685 6.69

Bandwidth
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el Lewed
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Frequency 6.6950000 GHz

5pa0 A MIZ

Emission Bandwidth 26 dB (6875 MHz; 24.000 dBm; 20 MHz)

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl ' 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 23.400000 11.650000 11.750000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6875.000000 6863.350000 6886.750000 -2.3 | PASS
26 dB Bandwidth
0_-

-10T
I 20T
om +
©
=
°
>
]
—

6845 685 6.855 6.86 6865 687 6875 688 6.885 6.89 6.895 6.9 6.905

Frequency in GHz
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Bandwidth

fal Lewed
Art
Lrgauit

AP

o w NBW 200 A
D OSWI 1O = VAW | M
Potehs ot

Cous 200/200

Frequency 6,8750000 GH2

K 6,875 GHz

0637134 ™ 81/13/0425

In-Band Emissions (6875 MHz; 24.000 dBm; 20 MHz)

600 ps.

Result
DUT Frequency Result
(MHz)
6875.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6865.750000 -4.3
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6865.850000 -4.5 0.2 -4.3 | PASS
6882.250000 -4.6 0.3 -4.3 | PASS
6882.150000 -4.6 0.3 -4.3 | PASS
6882.550000 -4.7 0.4 -4.3 | PASS
6883.350000 -4.7 0.4 -4.3 | PASS
6884.050000 -4.8 0.4 -4.3 | PASS
6884.150000 -4.8 0.4 -4.3 | PASS
6873.550000 -4.8 0.5 -4.3 | PASS
6868.250000 -4.8 0.5 -4.3 | PASS
6882.450000 -4.9 0.5 -4.3 | PASS
6883.450000 -4.9 0.5 -4.3 | PASS
6870.050000 -4.9 0.5 -4.3 | PASS
6874.050000 -4.9 0.5 -4.3 | PASS
6873.650000 -4.9 0.5 -4.3 | PASS

G.0MUz/

5pa0.00.0 Mz

TR9754_U7-Pro-XGS_FCC_15.407_UNII-7_Annex

PROPRIETARY

Page 13 of 77



# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

\ 6877.050000 |  -4.9 | 06| -43]PASS |

In Band

Level in dBm

6.8256.83 6.84 6.85 6.86 6.87 6.88 6.89
Frequency in GHz
Level Limit X Fail

6.926.925

Occupied Channel Bandwidth 99% (6875 MHz; 24.000 dBm; 20 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6875.000000 19.500000 9.625000 9.875000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BE R Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6875.000000 6865.375000 5925.000000 6884.875000 7125.000000 | PASS
99 % Bandwidth
£
[os}
©
=
©
>
Q
-
19500 M
6.855 6.86 6.865 6.87 6.875 6.88 6.885 6.89 6.895
Frequency in GHz
Bandwidth
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Froquency 6,8750000 GH2

- REW 500 L SOl
Made Juto Fme Count 2002060

L0070 Gz 160 915 A0 MZ/ 5000400 Mtz
EIITTSD & ! " ,jJ . / I(

06:38:9% ™

Emission Bandwidth 26 dB (6525 MHz; 24.000 dBm; 40 MHz)

81/13/0825

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6525.000000 44.550000 22.425000 22.125000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6525.000000 6502.575000 6547.125000 -1.0 | PASS
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26 dB Bandwidth

5T
0T

10T
201

30T

Level in dBm

40T

50T

6.46%.47 6.48 6.49 6.5 651 652 653 654 655 656 657 6.58.585
Frequency in GHz

-601

Bandwidth

o SAT = NBW D00 Sin
Arr Od SWT |02 e = VAW LMz Mode fut verls  Cout 200/200 Froquency 6,5250000 GH2
1A o

) S A‘
| |
| |

— M 4 U

|

|

s T8 + 4

| |

{ e | |
CE 0,023 GUz_ = 2 000 gt _ [P L7 A— = _Spon 1200 Mtz

06:38:34 ™ 31/13/0425

In-Band Emissions (6525 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6525.000000 | PASS

Inband Peak
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Frequency Level

(MHz) (dBm)

6522.749437 -3.1

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6522.749437 -3.1 0.0 -3.1 | PASS
6523.499625 -3.2 0.1 -3.1 | PASS
6517.648162 -3.4 0.3 -3.1 | PASS
6522.899475 -3.4 0.3 -3.1 | PASS
6517.798200 -3.4 0.3 -3.1 | PASS
6522.449362 -3.5 0.3 -3.1 | PASS
6518.548387 -3.5 0.4 -3.1 | PASS
6516.747937 -3.5 0.4 -3.1 | PASS
6516.897974 -3.5 0.4 -3.1 | PASS
6507.595649 -3.5 0.4 -3.1 | PASS
6523.349587 -3.5 0.4 -3.1 | PASS
6520.798950 -3.5 0.4 -3.1 | PASS
6517.948237 -3.6 0.4 -3.1 | PASS
6533.102026 -3.6 0.5 -3.1 | PASS
6530.851463 -3.6 0.5 -3.1 | PASS
In Band

Level in dBm

6.425 6.44

Level

Limit

X

6.52

6.54

Frequency in GHz

Fall

Occupied Channel Bandwidth 99% (6525 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6525.000000 38.500000 19.250000 19.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6525.000000 6505.750000 5925.000000 6544.250000 7125.000000 | PASS
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99 % Bandwidth
10T

o] [J\/V\/\AW-\WM/\
S
fis)
©
k=
o
>
Q
-

6.485 6.49 6.5 6.51 6.52 6.53 6.54 6.55 6.56 6.565

Frequency in GHz
Bandwidth
el Lewed \ 3

- REW 1 oL
T Coumt 200 /200

Froquency 6,5250000 GHz

s YUW OO AMTT Made Aot

[GE7

L 0,520 Gz 1601 gt 500 80.0 MITZ

06:39:30 v 81/13/0425

Emission Bandwidth 26 dB (6685 MHz; 24.000 dBm; 40 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6685.000000 43.650000 320.000000 6663.175000
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6685.000000 6706.825000 -0.4 | PASS
26 dB Bandwidth
5_-
0_-
-10T
£ 2ot
© 4
£
©
>
3
6.62%.63 6.64 6.65 6.66 6.67 6.68 6.69 6.7 6.71 6.72 6.73 6.746.745
Frequency in GHz
Bandwidth

Multiview *  Spectrum

fal Lewed 00 EQ
hat 5 Ewest  Court 200/200

Fraquency 6,6850000 GHz

(CE0,003 GHE, 120 MUz Spon 120:0 Mz
v — Ry
06:39:56 T $1/13/0425
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

In-Band Emissions (6685 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6685.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6699.103526 -2.9
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6667.145536 -2.9 0.1 -2.9 | PASS
6667.595649 -3.0 0.2 -2.9 | PASS
6672.696924 -3.0 0.2 -2.9 | PASS
6674.347337 -3.0 0.2 -2.9 | PASS
6702.404351 -3.1 0.2 -2.9 | PASS
6670.746437 -3.1 0.2 -2.9 | PASS
6703.754689 -3.1 0.3 -2.9 | PASS
6672.846962 -3.1 0.3 -2.9 | PASS
6694.752438 -3.1 0.3 -2.9 | PASS
6694.602401 -3.2 0.3 -2.9 | PASS
6702.554389 -3.2 0.3 -2.9 | PASS
6690.551388 -3.2 0.3 -2.9 | PASS
6703.604651 -3.2 0.3 -2.9 | PASS
6691.451613 -3.2 0.3 -2.9 | PASS
6701.804201 -3.2 0.3 -2.9 | PASS
In Band
O —

-

£ -201
[oq
© -
é 407
3

-601

6.585 6.6 6.62 6.64 6.66 6.68 6.7 6.72 6.74 6.76 6.785
Frequency in GHz
Level Limit X Fail
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Occupied Channel Bandwidth 99% (6685 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6685.000000 38.500000 320.000000 6665.750000 5925.000000
DUT Frequency Band Edge Limit Max BE R Result
(MHz) Right (MHz)
(MHz)
6685.000000 6704.250000 7125.000000 | PASS
99 % Bandwidth
10T
1 /\MM’AN_\/\’\/W\—MM

£ -10T
m 4
©
£ 207
5 1
3 30t

40T

T 3BE0 M+
-501
6.645 6.65 6.66 6.67 6.68 6.69 6.7 6.71 6.72 6.725
Frequency in GHz
Bandwidth
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» UNIFIED

\7

COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

) ~REW | M
- VUW e
& Notch

D SWT |

HoL
s Cownt 2007200

Mode At =

Froquency 6,6850000 GH2z

06:40:51 m

CF 0,005 GHz

81/13/0825

26 dB Bandwidth

160 915

D.OMIz/
EIHTISD

5020 80.0 MITZ

Emission Bandwidth 26 dB (6885 MHz; 24.000 dBm; 40 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6885.000000 43.650000 11.825000 31.825000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6885.000000 6863.175000 6906.825000 -0.7 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

5__
0__
107
207

30T

Level in dBm

40T

50T

6.82%.83 684 685 6.8 687 683 6.89 6.9 691 692 693 6.94.945
Frequency in GHz

60T

Bandwidth

= NBW D00 Sin
a0 SWT | 0Rmn = VAW | Mz Mode futs Swest  Count 200/200 Frequency 6,8850000 GHz
= o

CF 0,007 Gl z_ = = 000 gt _ P E I A— = _Spon 1200 Milz

06:41132 v 81/13/0825

In-Band Emissions (6885 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Result
(MHz)
6885.000000 | PASS

Inband Peak
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¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Frequency Level
(MHz) (dBm)
6901.654164 -2.8
Measurements
Frequency Level | Margin Limit Result
(MHz) (dBm) (dB) (dBm)
6867.145536 -2.8 0.0 -2.8 | PASS
6888.450863 -2.8 0.1 -2.8 | PASS
6869.246062 -2.8 0.1 -2.8 | PASS
6901.804201 -2.9 0.1 -2.8 | PASS
6886.500375 -2.9 0.1 -2.8 | PASS
6873.147037 -2.9 0.1 -2.8 | PASS
6884.249812 -2.9 0.2 -2.8 | PASS
6896.552888 -3.0 0.2 -2.8 | PASS
6868.795949 -3.0 0.2 -2.8 | PASS
6873.597149 -3.0 0.2 -2.8 | PASS
6888.600900 -3.0 0.2 -2.8 | PASS
6886.350338 -3.0 0.2 -2.8 | PASS
6866.995499 -3.0 0.2 -2.8 | PASS
6893.102026 -3.1 0.3 -2.8 | PASS
6900.303826 -3.1 0.3 -2.8 | PASS
In Band

6.785 6.8 6.82 6.84

Level Limit

X

6.86 6.88 6.9 6.92
Frequency in GHz

Fall

Occupied Channel Bandwidth 99% (6885 MHz; 24.000 dBm; 40 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6885.000000 38.500000 9.250000 29.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6885.000000 6865.750000 5925.000000 6904.250000 7125.000000 | PASS
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427 West 12800 South, Draper, UT 84020

» UNIFIED
COMPLIANCE
LABORATORY

99 % Bandwidth
10T
o_-
I -10T
[oa} 1
©
£ 207
5 1
3 30t
40T
50T
6.845 6.85 6.86 6.87 6.88 6.89 6.9 6.91 6.92 6.925
Frequency in GHz
Bandwidth
el Lewed ¥

- REW 1 oL
N - Coumt 200 /200

Frequency 6,8850000 GH2

s YUW ST Made Ao =

T 0,055 Gz _ 1601 gt [GR 72

5pa0 A00 MIZ

06:42:147 T 81/13/0825

Emission Bandwidth 26 dB (6545 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6545.000000 92.500000 26.750000 65.750000 320.000000
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ANCE

» UNIFIED
COMPLI
LABORATORY

427 West 12800 South, Draper, UT 84020

PROPRIETARY

DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6545.000000 6498.250000 6590.750000 5.4 | PASS
26 dB Bandwidth
10T
O_-
IS 10T
[a0] +
©
£
°
>
]
6.52 6.54 6.56 6.58 6.6 6.62 6.64 6.665
Frequency in GHz
Bandwidth
v';":'ll""'d %) B\ - REW 1w s .
Art D SWT | w YUW SME Made Auto Seess  Cosnt 200/200 Froquency 6,5450000 GH2
lEuI A PSS 3 Notch i)
SO GHE. _aui gt ZAaMnz] 00 2400 MIE
06:43:56 T 91/13/0825
In-Band Emissions (6545 MHz; 24.000 dBm; 80 MHz)
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Result
DUT Frequency Result
(MHz)
6545.000000 | PASS
Inband Peak
Frequency Level
(MHz) (dBm)
6530.750000 1.7
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)
6530.250000 1.7 0.0 1.7 | PASS
6578.750000 1.7 0.0 1.7 | PASS
6531.750000 1.5 0.2 1.7 | PASS
6536.750000 1.5 0.2 1.7 | PASS
6524.750000 1.5 0.2 1.7 | PASS
6516.750000 1.5 0.2 1.7 | PASS
6538.250000 1.5 0.2 1.7 | PASS
6537.250000 1.5 0.2 1.7 | PASS
6510.750000 1.4 0.3 1.7 | PASS
6524.250000 1.4 0.3 1.7 | PASS
6517.250000 1.4 0.3 1.7 | PASS
6527.250000 1.4 0.3 1.7 | PASS
6574.250000 1.4 0.3 1.7 | PASS
6580.250000 1.4 0.3 1.7 | PASS
6523.250000 1.4 0.3 1.7 | PASS
In Band

Level in dBm

6.55 6.6
Frequency in GHz

Level Limit X Fall

Occupied Channel Bandwidth 99% (6545 MHz; 24.000 dBm; 80 MHz)
99 % Bandwidth

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6545.000000 79.000000 19.500000 59.500000 320.000000
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UNIFIED
COMPLIANCE
LABORATORY

\7

427 West 12800 South, Draper, UT 84020

DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6545.000000 6505.500000 5925.000000 6584.500000 7125.000000 | PASS
99 % Bandwidth
15T
107 (W\J’WW—/M\
£
@
©
£
°©
>
Q
—
6.465 6.48 6.5 6.52 6.54 6.56 6.58 6.6 6.625
Frequency in GHz
Bandwidth
“;"L;‘;'; et “REW 2 a6 -
Art SWT | e w YUW  [OM  Mode Alss Swess  Gaunt 200/200 Froquency 6,5450000 GHz

at 1S P OF  Notch o2

-0 (v

AGOMHz/

06:44:46 T 31/13/0825
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UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

Emission Bandwidth 26 dB (6705 MHz; 24.000 dBm; 80 MHz)

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6705.000000 90.000000 320.000000 6661.250000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6705.000000 6751.250000 5.3 | PASS
26 dB Bandwidth
10T
0__
10+
S O__
[oa
©
£
©
>
Q
-
90000 M+
6.585 6.6 6.62 6.64 666 6.68 6.7 6.72 674 6.76 6.78 6.8 6.825
Frequency in GHz
Bandwidth
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# UNIFIED
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

el Lewed K
Art
Lrgauit

-

- REW |
SWT |y = YUW
& Notch

HoL

AN Made Auto S Conmt 200200

Frequency 6,7050000 GHz

CF 6,705 GHz

06:45:310 ™ 91/13/0425

An0 pts. - 240 MUz

In-Band Emissions (6705 MHz; 24.000 dBm; 80 MHZz)

Result
DUT Frequency Result
(MHz)
6705.000000 | PASS

Inband Peak

Frequency Level

(MHz) (dBm)

6714.250000 1.5

Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6724.750000 1.4 0.1 1.5 | PASS
6734.250000 1.3 0.2 1.5 | PASS
6722.750000 1.2 0.2 1.5 | PASS
6714.750000 1.2 0.2 1.5 | PASS
6717.750000 1.2 0.2 1.5 | PASS
6732.750000 1.2 0.2 1.5 | PASS
6710.750000 1.2 0.3 15 | PASS
6733.750000 1.2 0.3 1.5 | PASS
6718.250000 1.2 0.3 15 | PASS
6718.750000 1.2 0.3 1.5 | PASS
6711.250000 1.2 0.3 1.5 | PASS
6719.250000 1.1 0.3 1.5 | PASS
6730.250000 1.1 0.3 1.5 | PASS
6708.250000 1.1 0.3 1.5 | PASS
6715.250000 1.1 0.3 15 | PASS

Span 2400 Mz
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

In Band

A
£
s}
©
=
©
>
]
-
6.505 6.55 6.6 6.65 6.7 6.75 6.8 6.85 6.905
Frequency in GHz
Level Limit X Fail

Occupied Channel Bandwidth 99% (6705 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6705.000000 79.000000 320.000000 6665.500000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6705.000000 6744.500000 7125.000000 | PASS
99 % Bandwidth
1571

10 1 /N\.,-/\/\w/\%/\/\w\/v-«-/w

Level in dBm

700 ME
6.625  6.64 6.66 6.68 6.7 6.72 6.74 6.76 6.785
Frequency in GHz
Bandwidth
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» UNIFIED
COMPLIANCE
LABORATORY

el Lewed 000 8 " REW 2 S6L

Art 0@ SWT | s = YUW |OMS  Made Ao o Geunt 200/700 Froquency 6,7050000 GH2

liun AP & Notch 23

427 West 12800 South, Draper, UT 84020

160 pts. 160 MKz Spon 100.0Milz.

CF 6,705 GHz
™
““““ - -

06:46:92 ™ 31/13/0825

Emission Bandwidth 26 dB (6865 MHz; 24.000 dBm; 80 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6865.000000 91.500000 56.250000 35.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6865.000000 6818.750000 6910.250000 6.3 | PASS
26 dB Bandwidth
S
s}
©
<
o
>
]
-
6.745 6.76  6.78 6.8 6.82 684 686 6.88 6.9 692 694 6.96 6.985
Frequency in GHz
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#» UNIFIED
COMPLIAN
LABORATORY

CE

427 West 12800 South, Draper, UT 84020

Bandwidth

Mt

el Lowel 000 &

At e W

Lrput 1 & L3

- Ew
e o= VRW
Netch

ode At Swest  Count 2004200

SGL

frequency 6.8650000 GHz

T 0,865 Giiz

06:46:27 M1 03/13/2035

A00 pis. = 240Miz/
paiadiisi]

In-Band Emissions (6865 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Result
(MHz)
6865.000000 | PASS

Inband Peak
Frequency Level
(MHz) (dBm)
6832.750000 2.4
Measurements
Frequency Level | Margin | Limit Result
(MHz) (dBm) (dB) (dBm)

6832.750000 24 0.0 2.4 | PASS
6876.750000 24 0.0 2.4 | PASS
6857.750000 2.2 0.2 2.4 | PASS
6849.750000 2.2 0.2 2.4 | PASS
6842.250000 2.2 0.2 2.4 | PASS
6829.750000 2.2 0.2 2.4 | PASS
6838.250000 2.1 0.3 2.4 | PASS
6829.250000 2.1 0.3 2.4 | PASS
6830.750000 2.1 0.3 2.4 | PASS
6894.250000 2.1 0.3 2.4 | PASS
6860.750000 2.0 0.4 2.4 | PASS
6858.250000 2.0 0.4 2.4 | PASS
6840.750000 2.0 0.4 2.4 | PASS
6867.250000 2.0 0.4 2.4 | PASS

Som

240.0 Mz
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427 West 12800 South, Draper, UT 84020

¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

2.0 |

6891.250000 | 0.4 2.4 | PASS

In Band

Level in dBm

6.85 6.9 6.95 7 7.065
Frequency in GHz

6.665 6.7 6.75 6.8

Fall

Limit X

Level

Occupied Channel Bandwidth 99% (6865 MHz; 24.000 dBm; 80 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NII 8 (MHz) (MHz)
(MHz) (MHz)
6865.000000 79.000000 49.500000 29.500000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6865.000000 6825.500000 5925.000000 6904.500000 7125.000000 | PASS
99 % Bandwidth
1571
10t W_AWW

S

[oa}

©

£

©

>

]

-

P00 MH
6.785 6.8 6.82 6.84 6.86 6.88 6.9 6.92 6.945
Frequency in GHz
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» UNIFIED
COMPLIANCE
LABORATORY

Bandwidth

427 West 12800 South, Draper, UT 84020

frequency 6.8650000 GHz

SO0
- Coums 200/200

.....

KF 6,065 Gliz_

160 pts. 10.0MHz/

Span 1000 Miiz
SITTRTY L

. -
06:47:22 M 03/13/2035

Emission Bandwidth 26 dB (6505 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth

DUT Frequency

Bandwidth

PROPRIETARY

Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 173.000000 106.500000 66.500000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6505.000000 6418.500000 6591.500000 8.6 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

1571
10T

-10T

Level in dBm

6.265 6.3 6.35 6.4 6.45 6.5 6.55 6.6 6.65 6.7 6.745
Frequency in GHz

Bandwidth

Nal Lowel 000 5 - TEW 2
1

SO0
Att IO BWT e = UBW  10M  Mode AUt Swess  Colms 200/200 frequancy 6.5050000 GHz
ar o o Netch ’e

CE 0,905 Gz = _____Wipts AnoMiz/ —_SRanANnOMIZ

06:47:58 M 01/13/2035

In-Band Emissions (6505 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Inband Peak
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W/ UNIFIED

/ COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6486.500000 4.1

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6486.500000 4.1 0.0 4.1 | PASS
6438.500000 4.1 0.0 4.1 | PASS
6434.500000 4.1 0.0 4.1 | PASS
6433.500000 4.0 0.1 4.1 | PASS
6446.500000 4.0 0.1 4.1 | PASS
6442.500000 4.0 0.1 4.1 | PASS
6429.500000 4.0 0.2 4.1 | PASS
6430.500000 3.9 0.2 4.1 | PASS
6493.500000 3.9 0.2 4.1 | PASS
6437.500000 3.9 0.2 4.1 | PASS
6441.500000 3.9 0.3 4.1 | PASS
6439.500000 3.8 0.3 4.1 | PASS
6445.500000 3.8 0.3 4.1 | PASS
6435.500000 3.8 0.3 4.1 | PASS
6449.500000 3.8 0.4 4.1 | PASS
In Band

Level in dBm

Level

Limit

X

6.5

Frequency in GHz

Fall

6.905

Occupied Channel Bandwidth 99% (6505 MHz; 24.000 dBm; 160 MHz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6505.000000 160.000000 98.750000 61.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6505.000000 6426.250000 5925.000000 6586.250000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth

W‘M\/\/\/\/\/M

Level in dBm

6.345 6.4 6.45 6.5 6.55 6.6 6.665
Frequency in GHz

Bandwidth

flal Lowel 10 00 & - RBW S S0
At O BWT 1me » VOW (05 Mode Ao Smeen  Connt 2007200 frequancy 6.5050000 GHz

T 6,505 Gz = 128 pts = F20Mzl = _Span 320.0 Mz

06148142 ™1 01/13/2025

Tx Spurious Emission (6505 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
427 West 12800 South, Draper, UT 84020
LABORATORY P
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
34152.750000 -36.4 9.4 -27.0
39001.250000 -36.6 9.6 -27.0
39077.250000 -36.7 9.7 -27.0
34144.250000 -36.7 9.7 -27.0
34103.250000 -36.7 9.7 -27.0
34121.750000 -36.8 9.8 -27.0
34115.750000 -36.9 9.9 -27.0
39034.750000 -37.0 10.0 -27.0
34136.250000 -37.0 10.0 -27.0
34144.750000 -37.1 10.1 -27.0
38597.250000 -37.1 10.1 -27.0
39094.250000 -37.1 10.1 -27.0
38954.250000 -37.1 10.1 -27.0
39523.250000 -37.1 10.1 -27.0
34093.250000 -37.2 10.2 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
1571
O_-
E =+
m
2 20T
o] u
>
(]
= 40t
1G 2G 3G 4G 5G 6 8 10G 20G 30G 40G
Frequency in Hz
Limit T Threshold X Critical X Final Critical Sum Lewel
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6505 MHz; 24.000
dBm; 160 MH2z)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
5096.750000 -53.3 12.1 -41.2
1000.000000 -58.1 12.2 -45.9
5097.250000 -53.4 12.2 -41.2
5035.750000 -53.5 12.3 -41.2
5015.250000 -53.5 12.3 -41.2
5099.250000 -53.5 12.3 -41.2
5089.250000 -53.6 12.4 -41.2
5029.250000 -53.6 12.4 -41.2
5086.250000 -53.6 12.4 -41.2
5027.250000 -53.7 12.5 -41.2
5013.250000 -53.7 12.5 -41.2
5098.750000 -53.7 12.5 -41.2
5022.250000 -53.7 12.5 -41.2
5070.750000 -53.7 12.5 -41.2
5045.250000 -53.7 12.5 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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PLIANCE

Y, UNIFIED
' 4 COM
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Restricted Band

1G

Limit

2G 3G

Threshold

4G 5G 6 8

10G

20G

Frequency in Hz
X Critical Final Critical

40G

Sum Lewel

Emissions in restricted frequency bands (Peak) (6505 MHz; 24.000
dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6505.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5011.750000 -45.8 24.6 -21.2
36469.750000 -46.0 24.8 -21.2
1000.000000 -50.9 25.0 -25.9
5028.750000 -46.3 25.1 -21.2
5089.750000 -46.3 25.1 -21.2
36436.250000 -46.3 25.1 -21.2
5026.250000 -46.4 25.2 -21.2
4314.750000 -46.5 25.3 -21.2
5012.250000 -46.5 25.3 -21.2
36480.750000 -46.6 25.4 -21.2
4357.750000 -46.6 25.4 -21.2
4913.750000 -46.6 25.4 -21.2
36443.750000 -46.7 25.5 -21.2
4294.250000 -46.9 25.7 -21.2
4308.250000 -46.9 25.7 -21.2

Measurement Settings

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement
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427 West 12800 South, Draper, UT 84020

#» UNIFIED
COMPLIANCE
LABORATORY

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

18000.000000

40000.000000

N

N R R

Restricted Band

1571

1} T — "

Level in dBm

40G

30G

1G 2G 3G 4G 5G 6 8 10G 20G

PROPRIETARY

Frequency in Hz
Limt Threshold X Critical X Final Critical Sum Lewel
Emission Bandwidth 26 dB (6665 MHz; 24.000 dBm; 160 MHz)
26 dB Bandwidth
DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE
(MHz) (MHz) (MHz) (MHz) (MHz) L
6665.000000 176.000000 320.000000 6576.500000
DUT Frequency Band Edge Limit Max BE Max Level Result
(MHz) Right R (dBm)
(MHz) (MHz)
6665.000000 6752.500000 8.0 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

10T
0_-
g 10t
©
£
E 20T
(] 4
-
-SO-M
-401
6.4256. 45 6.5 6.5 6.6 6. 65 6 7 6.75 6.8 6.85 6.905
Frequency in GHz
Bandwidth
l“!"ll.‘l;' X “ - “ » pw 215 a0 -
Art O BWT 1mr w VW (0145 Mide Ao Seeen Cosnt 200/200 frequancy 6.6650000 GHz

Lrgut 138 P8 I Nobeh

| | |

| | |
...... 1 ‘ ‘ ‘
CE 0065 Gz = _____Wipts AOMIES - _San AN0OMIZ

06:57:43 M 01/13/2035

In-Band Emissions (6665 MHz; 24.000 dBm; 160 MHZz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS

Inband Peak
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W/ UNIFIED

/ COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6730.500000 4.2

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6740.500000 4.1 0.1 4.2 | PASS
6717.500000 4.1 0.1 4.2 | PASS
6734.500000 4.0 0.2 4.2 | PASS
6715.500000 4.0 0.2 4.2 | PASS
6713.500000 4.0 0.2 4.2 | PASS
6731.500000 4.0 0.2 4.2 | PASS
6727.500000 3.9 0.2 4.2 | PASS
6732.500000 3.9 0.3 4.2 | PASS
6676.500000 3.9 0.3 4.2 | PASS
6718.500000 3.9 0.3 4.2 | PASS
6724.500000 3.9 0.3 4.2 | PASS
6725.500000 3.9 0.3 4.2 | PASS
6741.500000 3.8 0.3 4.2 | PASS
6719.500000 3.8 0.3 4.2 | PASS
6729.500000 3.8 0.3 4.2 | PASS
In Band

Level in dBm

6.6

6.7

Frequency in GHz

Level

Limit

X Fall

Occupied Channel Bandwidth 99% (6665 MHz; 24.000 dBm; 160 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Limit Min BE L
(MHz) (MHz) (MHz) (MHz) (MHz) (MHz)
6665.000000 160.000000 320.000000 6586.250000 5925.000000
DUT Frequency Band Edge Limit Max BER | Result
(MHz) Right (MHz)
(MHz)
6665.000000 6746.250000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth

W\/’W“/\\f\

20T

Level in dBm

6.505 6.55 6.6 6.65 6.7 6.75 6.8 6.825
Frequency in GHz

Bandwidth

3 J 3 a0
At O BWT 1me » VOW (05 Mode Ao Smeen  Connt 2007200 frequancy 6.6650000 GHz
L olid S =,

-

F 0,065 Ghiz__ = 120 pts = 32.0MNz = _Sean 3200 Mz
IE R » -

06:58:141 M 01/13/2025

Tx Spurious Emission (6665 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS

Final measurements

TR9754_U7-Pro-XGS_FCC_15.407_UNII-7_Annex Page 45 of 77
PROPRIETARY



UNIFIED

Spurious

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39019.750000 -36.1 9.1 -27.0
39451.250000 -36.6 9.6 -27.0
39499.250000 -36.6 9.6 -27.0
39029.250000 -36.9 9.9 -27.0
39072.750000 -37.0 10.0 -27.0
39031.750000 -37.0 10.0 -27.0
39438.750000 -37.1 10.1 -27.0
38303.250000 -37.2 10.2 -27.0
39414.250000 -37.2 10.2 -27.0
38430.750000 -37.2 10.2 -27.0
39095.250000 -37.3 10.3 -27.0
34118.750000 -37.3 10.3 -27.0
38628.250000 -37.3 10.3 -27.0
33878.750000 -37.3 10.3 -27.0
39032.250000 -37.3 10.3 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

Level in dBm

PROPRIETARY

1G 2G 3G 4G 5G 6 8 10G 20G 40G
Frequency in Hz
Limit T Threshold X Critical X Final Critical Sum Lewel
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6665 MHz; 24.000
dBm; 160 MH2z)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS
Final measurements
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
1000.000000 -58.1 12.2 -45.9
5099.250000 -53.5 12.3 -41.2
5074.250000 -53.5 12.3 -41.2
5098.750000 -53.5 12.3 -41.2
4978.250000 -53.6 12.4 -41.2
5093.750000 -53.6 12.4 -41.2
5036.250000 -53.6 12.4 -41.2
5028.750000 -53.6 124 -41.2
5083.250000 -53.6 12.4 -41.2
5087.250000 -53.6 12.4 -41.2
5079.250000 -53.7 12.5 -41.2
5047.750000 -53.7 12.5 -41.2
5094.250000 -53.7 12.5 -41.2
5066.250000 -53.7 12.5 -41.2
5092.750000 -53.7 125 -41.2
Measurement Setti ngs
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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Y, UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Level in dBm

Restricted Band

1G 2G

3G

Limit Threshold

4G 5G 6

X

Critical

8 10G
Frequency in Hz

40G

Sum Lewel

Emissions in restricted frequency bands (Peak) (6665 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6665.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
36497.250000 -46.0 24.8 -21.2
4305.250000 -46.1 24.9 -21.2
5058.750000 -46.1 24.9 -21.2
4198.750000 -46.2 25.0 -21.2
5049.750000 -46.6 25.4 -21.2
4989.750000 -46.7 25.5 -21.2
5078.750000 -46.7 255 -21.2
4364.750000 -46.7 255 -21.2
5093.250000 -46.9 25.7 -21.2
5029.250000 -46.9 25.7 -21.2
5097.750000 -46.9 25.7 -21.2
5023.750000 -47.0 25.8 -21.2
4383.750000 -47.0 25.8 -21.2
5026.750000 -47.0 25.8 -21.2
36494.250000 -47.0 25.8 -21.2

Measurement Settings
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D

# UNIFIE
COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement

1000.000000

5925.000000

5925.000000

7125.000000

7125.000000

18000.000000

N

N (R R

18000.000000

40000.000000

Level in dBm

Restricted Band

Limit

Threshold

4G 5G 6 8 10G 20G
Frequency in Hz
X Critical X Final Critical

Sum Lewel

Emission Bandwidth 26 dB (6825 MHz; 24.000 dBm; 160 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)
(MHz) (MHz)
6825.000000 174.000000 137.500000 36.500000 320.000000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6825.000000 6737.500000 6911.500000 9.6 | PASS

TR9754_U7-Pro-XGS_FCC_15.407_UNII-7_Annex
PROPRIETARY

Page 49 of 77




M UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

1571
10T
O_-
E -+
s}
© -10T
£ 1
©
3 20T
- 1
-3O-M
0] mamoME |
6.585 6.65 6.7 6.75 6.8 6.85 6.9 6.95 7 7.065
Frequency in GHz
Bandwidth
l“!"ll.'".," L “ V “ » pw SIC 2N a0 -
At O EWT v-_."-g_nw mﬂ—:" Mode Aus Smsen  Connt 2007200 freguency 6.8250000 GHz

KEOOZS Gl 400 pts B S - [T

07:99:14 ™1 03/13/2025

|
|
{
\
|

In-Band Emissions (6825 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS

Inband Peak
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W/ UNIFIED

/ COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6829.500000 4.8

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6829.500000 4.8 0.0 4.8 | PASS
6845.500000 4.8 0.0 4.8 | PASS
6833.500000 4.8 0.0 4.8 | PASS
6816.500000 4.8 0.0 4.8 | PASS
6806.500000 4.8 0.1 4.8 | PASS
6821.500000 4.8 0.1 4.8 | PASS
6761.500000 4.7 0.1 4.8 | PASS
6800.500000 4.7 0.1 4.8 | PASS
6831.500000 4.7 0.2 4.8 | PASS
6842.500000 4.7 0.2 4.8 | PASS
6813.500000 4.6 0.2 4.8 | PASS
6837.500000 4.6 0.2 4.8 | PASS
6832.500000 4.6 0.3 4.8 | PASS
6844.500000 4.6 0.3 4.8 | PASS
6855.500000 4.6 0.3 4.8 | PASS
In Band

Level in dBm

Level

Limit

X

6.8

6.9
Frequency in GHz

Fall

Occupied Channel Bandwidth 99% (6825 MHz; 24.000 dBm; 160 MHZz)

99 % Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max

(MHz) (MHz) NIl 7 NIl 8 (MHz) (MHz)

(MHz) (MHz)

6825.000000 160.000000 128.750000 31.250000 320.000000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result

(MHz) (MHz) (MHz) Right (MHz)

(MHz)
6825.000000 6746.250000 5925.000000 6906.250000 7125.000000 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

99 % Bandwidth
20T

AN T N S TS

Level in dBm

6.665 6.7 6.75 6.8 6.85 6.9 6.95 6.985
Frequency in GHz

Bandwidth

flal Lowel 10 00 & - RBW S S0
At O BWT 1me » VOW (05 Mode Ao Smeen  Connt 2007200 frequancy 6.8250000 GHz

.
-

KF G025 Gz = 120 pts = 32.0MNz = _Sean 3200 Mz

07:20:87 M 03/13/2035

Tx Spurious Emission (6825 MHz; 24.000 dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS

Final measurements
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UNIFIED

COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)

Pre Measurements

Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
39055.750000 -36.2 9.2 -27.0
39056.250000 -36.4 9.4 -27.0
38548.250000 -36.6 9.6 -27.0
39101.250000 -36.7 9.7 -27.0
34120.750000 -36.7 9.7 -27.0
39018.750000 -36.8 9.8 -27.0
38169.750000 -36.8 9.8 -27.0
38961.750000 -36.8 9.8 -27.0
34983.250000 -36.9 9.9 -27.0
39525.750000 -37.0 10.0 -27.0
39477.250000 -37.0 10.0 -27.0
34147.250000 -37.0 10.0 -27.0
38941.250000 -37.1 10.1 -27.0
34956.250000 -37.1 10.1 -27.0
34127.750000 -37.1 10.1 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2
Spurious
15T
O -+
E =+
m
° 20t
7>, r
3

1G 2G 3G 4G 5G 6 8 10G 20G 30G 440G
Frequency in Hz
Limit T Threshold X Critical X Final Critical Sum Lewel
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6825 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
16196.750000 -53.2 12.0 -41.2
16151.250000 -53.3 12.1 -41.2
16189.250000 -53.3 12.1 -41.2
16194.250000 -53.3 12.1 -41.2
5099.750000 -53.4 12.2 -41.2
17839.750000 -53.4 12.2 -41.2
16123.750000 -53.4 12.2 -41.2
13399.750000 -53.4 12.2 -41.2
16183.250000 -53.4 12.2 -41.2
16190.250000 -53.4 12.2 -41.2
16193.250000 -53.4 12.2 -41.2
16187.750000 -53.4 12.2 -41.2
16196.250000 -53.4 12.2 -41.2
16194.750000 -53.4 12.2 -41.2
16181.750000 -53.4 12.2 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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# UNIFIED
" 4 COMPLIANCE
LABORATORY

427 West 12800 South, Draper, UT 84020

20T

Level in dBm

Restricted Band

1G 2G

3G

Limit Threshold

4G

X

56 6

8 10G

Frequency in Hz

Critical

Final Critical

20G

30G

40G

Sum Lewel

Emissions in restricted frequency bands (Peak) (6825 MHz; 24.000

dBm; 160 MHz)

Result
DUT Frequency Result
(MHz)
6825.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
5082.250000 -45.2 24.0 -21.2
5082.750000 -45.4 24.2 -21.2
36480.750000 -45.9 24.7 -21.2
4967.250000 -46.1 24.9 -21.2
5048.250000 -46.2 25.0 -21.2
4385.250000 -46.2 25.0 -21.2
2874.750000 -46.3 25.1 -21.2
2806.750000 -46.4 25.2 -21.2
36459.750000 -46.6 25.4 -21.2
2806.250000 -46.6 25.4 -21.2
4375.750000 -46.6 25.4 -21.2
4982.250000 -46.7 25.5 -21.2
4300.250000 -46.7 25.5 -21.2
4982.750000 -46.8 25.6 -21.2
5037.250000 -46.9 25.7 -21.2

Measurement Settings
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427 West 12800 South, Draper, UT 84020

# UNIFIED
COMPLIANCE
LABORATORY

Start Frequency
(MHz)

Stop Frequency

Pre Measurement

Final Measurement

(MHz)

1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 2
Restricted Band
1571
O -+

Level in dBm
N
Q
I
| |
[ |
[ |
|

1G 2G 3G 4G 5G 6 8 10G 20G 30G  40G
Frequency in Hz
Limit Threshold X Critical X Final Critical Sum Lewel

Emission Bandwidth 26 dB (6585 MHz; 24.000 dBm; 320 MHz)

26 dB Bandwidth

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6585.000000 340.500000 110.250000 230.250000
DUT Frequency Band Edge Left Limit Min BE Band Edge Limit Max BE Max Level Result
(MHz) (MHz) L Right R (dBm)
(MHz) (MHz) (MHz)
6585.000000 6414.750000 6755.250000 9.1 | PASS
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% UNIFIED
COMPLIANCE
LABORATORY 427 West 12800 South, Draper, UT 84020

26 dB Bandwidth

1571
10T
O__
E -+
s}
o -10T
£ i
©
3 20T
- 1
_30_W MW\WM
N snmome |
6.105 6.2 6.3 6.4 6.5 6.6 6.7 6.8 6.9 7 7.065
Frequency in GHz
Bandwidth
ll'!"ll.‘l;l -I:‘. ' " - Ew 2 SO0 -
Art 0@ BWT | o= VBW (O M Mode AUt Swess  Colnt 200/200 freguency 6.5850000 GHz
ar 4 OH  Neach s

| |

| |

| |

I | |

| | |
| | |

KF 08 Ghez__ = ____0i0pts ETA T A— RN 9GDOMIZ
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In-Band Emissions (6585 MHz; 24.000 dBm; 320 MHZz)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS

Inband Peak
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Level in dBm

W/ UNIFIED

/ COMPLIANCE

LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level

(MHz) (dBm)

6448.542643 4.8

Measurements
Frequency Level | Margin Limit Result

(MHz) (dBm) (dB) (dBm)
6435.046860 4.8 0.1 4.8 | PASS
6436.546392 4.8 0.1 4.8 | PASS
6430.548266 4.7 0.1 4.8 | PASS
6439.545455 4.7 0.2 4.8 | PASS
6451.541706 4.7 0.2 4.8 | PASS
6716.958763 4.7 0.2 4.8 | PASS
6433.547329 4.6 0.2 4.8 | PASS
6712.460169 4.6 0.2 4.8 | PASS
6445.543580 4.6 0.2 4.8 | PASS
6438.045923 4.6 0.2 4.8 | PASS
6713.959700 4.6 0.2 4.8 | PASS
6441.044986 4.6 0.3 4.8 | PASS
6444.044049 4.6 0.3 4.8 | PASS
6429.048735 4.6 0.3 4.8 | PASS
6718.458294 4.6 0.3 4.8 | PASS
In Band

Level

Limit

99 % Bandwidth

X Fall

6.6
Frequency in GHz

Occupied Channel Bandwidth 99% (6585 MHz; 24.000 dBm; 320 MHz)

PROPRIETARY

DUT Frequency Bandwidth Bandwidth U- Bandwidth U- Limit Min Limit Max
(MHz) (MHz) NIl 6 NIl 7 (MHz) (MHz)
(MHz) (MHz)
6585.000000 325.000000 102.500000 222.500000
DUT Frequency Band Edge Left Limit Min BE L Band Edge Limit Max BER | Result
(MHz) (MHz) (MHz) Right (MHz)
(MHz)
6585.000000 6422.500000 5925.000000 6747.500000 7125.000000 | PASS
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427 West 12800 South, Draper, UT 84020

99 % Bandwidth
20T
10d W'\N’\
&
- 0T
£
©
& -10T
-
20} e I
6.265 6.3 6.35 6.4 6.45 6.5 6.55 6.6 6.65 6.7 6.75 6.8 6.85 6.905
Frequency in GHz
Bandwidth
el Lowel 30 00 % - RBW L0 M s -
Art T swT ~,"-::_nw ~ Mode At Sesen  Coant 2007200 frequancy 6.5850000 GHz

KT . Giiz__ = - 126 pis. nAOMIE/ = Sean 6400 Mz
" ' » L

07:22:3% M 01/18/2035

Tx Spurious Emission (6585 MHz; 24.000 dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS

Final measurements

| |
| | |
| | |
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LABORATORY 427 West 12800 South, Draper, UT 84020
Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level Margin Limit
(MHz) (dBm) (dB) (dBm)
7246.750000 -31.2 4.2 -27.0
7126.750000 -31.5 4.5 -27.0
7188.750000 -32.2 5.2 -27.0
5909.750000 -32.3 5.3 -27.0
5924.750000 -32.5 5.5 -27.0
5923.750000 -32.8 5.8 -27.0
5924.250000 -32.9 5.9 -27.0
7297.750000 -32.9 5.9 -27.0
5920.250000 -33.0 6.0 -27.0
5921.250000 -33.1 6.1 -27.0
5918.750000 -33.1 6.1 -27.0
7287.250000 -33.1 6.1 -27.0
7127.250000 -33.1 6.1 -27.0
7127.750000 -33.2 6.2 -27.0
5922.250000 -33.3 6.3 -27.0
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 2 2
5925.000000 7125.000000 2 2
7125.000000 18000.000000 2 2
18000.000000 26000.000000 2 2
26000.000000 40000.000000 2 2

Spurious

Level in dBm

1G 2G 3G 4G 5G 6 8 10G 20G
Frequency in Hz
Limit R Threshold X Critical X Final Critical
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427 West 12800 South, Draper, UT 84020

Y, UNIFIED
' 4 COMPLIANCE
LABORATORY

Emissions in restricted frequency bands (Average) (6585 MHz; 24.000
dBm; 320 MH2z)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS

Final measurements

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit
(MHz) (dBm) (dB) (dBm)
7267.750000 -42.4 1.2 -41.2
7290.750000 -42.4 1.2 -41.2
7280.250000 -42.4 1.2 -41.2
7273.750000 -42.4 1.2 -41.2
7262.250000 -42.5 1.3 -41.2
7284.750000 -42.5 1.3 -41.2
7272.750000 -42.5 1.3 -41.2
7263.750000 -42.6 1.4 -41.2
7283.250000 -42.6 1.4 -41.2
7263.250000 -42.6 1.4 -41.2
7281.750000 -42.6 1.4 -41.2
7274.750000 -42.6 1.4 -41.2
7285.250000 -42.6 1.4 -41.2
7272.250000 -42.6 1.4 -41.2
7291.750000 -42.6 1.4 -41.2
Measurement Settings
Start Frequency Stop Frequency Pre Measurement Final Measurement
(MHz) (MHz)
1000.000000 5925.000000 1 1
5925.000000 7125.000000 1 1
7125.000000 18000.000000 1 1
18000.000000 40000.000000 1 1
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427 West 12800 South, Draper, UT 84020

Level in dBm

Restricted Band

1G

Limit

2G

3G

Threshold

4G 5G 6

X

Critical

8 10G 20G

Frequency in Hz

Final Critical

40G

Sum Lewel

Emissions in restricted frequency bands (Peak) (6585 MHz; 24.000
dBm; 320 MHz)

Result
DUT Frequency Result
(MHz)
6585.000000 | PASS

Final measurements

Measurement Settings

Frequency Level Pre level Limit | Margin Result
(MHz) Measurement | (dBm) | (dBm) (dB)
(dBm)
Pre Measurements
Frequency Level | Margin | Limit

(MHz) (dBm) (dB) (dBm)
7288.750000 -34.0 12.8 -21.2
7290.250000 -34.1 12.9 -21.2
7326.750000 -34.5 13.3 -21.2
7278.250000 -34.5 13.3 -21.2
7281.250000 -34.8 13.6 -21.2
7281.750000 -34.8 13.6 -21.2
7304.750000 -35.0 13.8 -21.2
7275.750000 -35.0 13.8 -21.2
7311.750000 -35.1 13.9 -21.2
7264.750000 -35.2 14.0 -21.2
7282.750000 -35.4 14.2 -21.2
7357.750000 -35.5 14.3 -21.2
7354.750000 -35.5 14.3 -21.2
7277.750000 -35.6 14.4 -21.2
7307.750000 -35.6 14.4 -21.2

Start Frequency
(MHz)

Stop Frequency
(MHz)

Pre Measurement

Final Measurement
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M COMPLIANCE 427 West 12800 South, Draper, UT 84020

LABORATORY

1000.000000 5925.000000

5925.000000 7125.000000

7125.000000 18000.000000

N

18000.000000 40000.000000

N R R

Restricted Band

Level in dBm

1G 2G 3G 4G 5G 6 8 20G 30G  40G
Frequency in Hz
Limit T Threshold X Critical X Final Critical SumLewel
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427 West 12800 South, Draper, UT 84020

1.1.2 Summary

Test Frequency Nominal Nominal Result
(MHz) Power Bandwidth
(dBm) (MHz)
Power Spectral Density (SA-2) 6535.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6695.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6875.000 24.0 20.000000 | PASS
Power Spectral Density (SA-2) 6525.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6685.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6885.000 24.0 40.000000 | PASS
Power Spectral Density (SA-2) 6545.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6705.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6865.000 24.0 80.000000 | PASS
Power Spectral Density (SA-2) 6505.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6665.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6825.000 24.0 160.000000 | PASS
Power Spectral Density (SA-2) 6585.000 24.0 320.000000 | PASS

Power Spectral Density (SA-2) (6535 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6535.000000 6542.326733 | -1.816 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
[oa}
a 1
£ 10t
(]
> <+
3
O--/_AMW’—\
-10T
6.52%.526 6.528 6.53 6.532 6.534 6.536 6.538 6.54 6.544.545
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Freguency 6.52500 GHz 6.52500 GHz
Stop Frequency 6.54500 GHz 6.54500 GHz
Span 20.000 MHz 20.000 MHz
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LABORATORY 427 West 12800 South, Draper, UT 84020
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Power Spectral Density (SA-2) (6695 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6695.000000 6687.277228 | -1.114 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
40T
30T
% 1
- 20T
R= 1
©
z 10T
- -4
0F 4
6.68%5.686 6.688 6.69 6.692 6.694 6.696 6.698 6.7 6.702 6.704.705
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.68500 GHz 6.68500 GHz
Stop Frequency 6.70500 GHz 6.70500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
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Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off

Power Spectral Density (SA-2) (6875 MHz; 24.000 dBm; 20 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6875.000000 6867.079208 | -1.424 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
40T
30T
% 1
- 20T
R= 1
©
z 10T
— -4
O__ I
6.86%5.866 6.868 6.87 6.872 6.874 6.876 6.878 6.88 6.882 6.884.885
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.86500 GHz 6.86500 GHz
Stop Frequency 6.88500 GHz 6.88500 GHz
Span 20.000 MHz 20.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~40
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6525 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6525.000000 6541.633663 | -1.639 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
s}
a 4
£ 10t
(]
> <+
3
O_-
i
6.505 6.51 6.515 6.52 6.525 6.53 6.535 6.54 6.545
Frequency in GHz
Limit 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.50500 GHz 6.50500 GHz
Stop Frequency 6.54500 GHz 6.54500 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~80
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6685 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6685.000000 6677.871287 | -1.049 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
s}
a 4
£ 10t
(]
> <+
3
oF —
N / \
6.665 6.67 6.675 6.68 6.685 6.69 6.695 6.7 6.705
Frequency in GHz
Limit 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.66500 GHz 6.66500 GHz
Stop Frequency 6.70500 GHz 6.70500 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~80
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6885 MHz; 24.000 dBm; 40 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6885.000000 6901.633663 | -1.404 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
s}
a 4
£ 10t
(]
> <+
3
O_-
-101/
6.865 6.87 6.875 6.88 6.885 6.89 6.895 6.9 6.905
Frequency in GHz
Limit 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.86500 GHz 6.86500 GHz
Stop Frequency 6.90500 GHz 6.90500 GHz
Span 40.000 MHz 40.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 101 ~80
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6545 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6545.000000 6539.250000 | -1.750 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
30T
20T
% 4
- 10T
= 4
©
s OF
- =
-107 \
6.505 6.51 6.52 6.53 6.54 6.55 6.56 6.57 6.58 6.585
Frequency in GHz
Limit 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.50500 GHz 6.50500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6705 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6705.000000 6721.250000 | -1.619 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
30T
20T
% 4
- 10T
= 4
©
s OF
- =
-10T;
6.665 6.67 6.68 6.69 6.7 6.71 6.72 6.73 6.74 6.745
Frequency in GHz
Limit 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.66500 GHz 6.66500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6865 MHz; 24.000 dBm; 80 MHz)

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6865.000000 6860.250000 | -1.474 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
30T
20T
% 4
- 10T
= 4
©
——— —
—10-[
6.825 6.83 6.84 6.85 6.86 6.87 6.88 6.89 6.9 6.905
Frequency in GHz
Limit 2 PSD SumLevel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.82500 GHz 6.82500 GHz
Stop Frequency 6.90500 GHz 6.90500 GHz
Span 80.000 MHz 80.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 160 ~ 160
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6505 MHz; 24.000 dBm; 160 MHz)

427 West 12800 South, Draper, UT 84020

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6505.000000 6438.750000 | -1.601 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
s}
a 4
£ 10t
(]
> <+
3
O_-
-101
6.425 6.44 6.46 6.48 6.5 6.52
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.42500 GHz 6.42500 GHz
Stop Frequency 6.58500 GHz 6.58500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6665 MHz; 24.000 dBm; 160 MHz)

427 West 12800 South, Draper, UT 84020

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6665.000000 6718.750000 | -1.851 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
s}
a 4
£ 10t
(]
> <+
3
O_-
-10-r’x—-—’\/-—‘——w"\/ﬂ—’—’—\/“}‘——\
6.585 6.6 6.62 6.64 6.66 6.68
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.58500 GHz 6.58500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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Power Spectral Density (SA-2) (6825 MHz; 24.000 dBm; 160 MHz)

427 West 12800 South, Draper, UT 84020

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6825.000000 6821.750000 | -1.523 -1.0 | PASS
Ports
Port | State
1 | used
2 | used
Power Spectral Density (SA-2)
35T
30T
e 20T
o
a 1
£ 101
3]
> <+
]
.} O__
_f_-»—-"* J“M\/ "—'«‘\/—‘—"-’ﬂ/——\——‘a—————\
-101

6.745 6.76 6.78 6.8 6.82 6.84 6.86 6.88 6.905
Frequency in GHz
Limit L 2 PSD SumLewel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.74500 GHz 6.74500 GHz
Stop Frequency 6.90500 GHz 6.90500 GHz
Span 160.000 MHz 160.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
TR9754_U7-Pro-XGS_FCC_15.407_UNII-7_Annex Page 75 of 77

PROPRIETARY



¢ UNIFIED
' 4 COMPLIANCE
LABORATORY

Power Spectral Density (SA-2) (6585 MHz; 24.000 dBm; 320 MHz)

427 West 12800 South, Draper, UT 84020

Result
DUT Frequency Frequency PSD Limit Result
(MHz) (MHz) (dBm) Max
(dBm)
6585.000000 6439.250000 | -1.840 -1.0 | PASS
Ports
Port State
1 | used
2 | used
Power Spectral Density (SA-2)
30T
20T
% 4
- 10T
= 4
©
s OF
- -4
-107
6.425 6.45 6.5 6.55 6.6 6.65 6.7 6.745
Frequency in GHz
Limit 2 PSD SumLevel
Measurement
Setting Instrument Value Target Value
Start Frequency 6.42500 GHz 6.42500 GHz
Stop Frequency 6.74500 GHz 6.74500 GHz
Span 320.000 MHz 320.000 MHz
RBW 1.000 MHz <=1.000 MHz
VBW 3.000 MHz >= 3.000 MHz
SweepPoints 640 ~ 640
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 20.000 dB AUTO
Detector RMS RMS
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Average Power Average Power
Sweeptype Sweep Sweep
Preamp off off
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W/ UNIFIED
COMPLIANCE
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-- End of Report —
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